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Ihejiang H
Add: No.6 Yeji Road ,Kaifa dadao, Economic and technological development zone ,Wuyi 321200, Zhejiang China .
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HY-GD550-TD-803 Parts list
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04.01.053.0001 2 | R AR Connection board 1 |pcs
05.04.0459 3 |imez: NN AAHE Screw M6*20 4 |pcs
04.01.057.0007 | 4 |HughmiE o 2)% Metal AVS 2 |pcs
04.01.057.0004 | 5 |HbghykiE & 48R Rubber AVS 2 |pcs
05.04.1404 6 |24 [t Fa SR NS Screw M5*40 1 |[pcs
05.06.0901 7| AT Umbrella metal gasket M6 1 |pcs
04.03.025.0009 8 1803221 &1 jk/302041 Handle 1 |pcs
04.01.045.0027 | 9 |48 KIFFIEEALTE 5 BhK ON/OFF trigger assy 1 |pcs
05.04.0201 10 | MR 22 AR NS CRESD Screw M8+*35 4 |pcs
03.10.0100 1 [ R B e =R Gear case assy (1-19) 1 |pcs
05.04.0019 12 |WR 2 AR N NS Screw M6*50 4 |pcs
05.03.0202 13 [D A4 D Type clip 1 |pcs
03.19.0001 14 | 3 EE L 2% Spring reducer 1 |pcs
PT-S 443k (¢60mm , L 800mm ) HY-PT-S Auger bit (¢60* L 800mm) | 1 |pcs

PT-S %3k (¢80mm , L 800mm ) HY-PT-S Auger bit (¢80* L 800mm)| 1 [pcs

PT-S 453k (9100mm , L 800mm ) HY-PT-S Auger bit (¢100* L 800mm| 1 |pcs

PT-S 43k (¢120mm , L 800mm ) HY-PT-S Auger bit (¢120* L 800mm]| 1 [pcs

PT-S 443k (9150mm , L 800mm ) HY-PT-S Auger bit (¢150* L 800mm| 1 |pcs

15 PT-S 43k (¢200mm , L 800mm ) HY-PT-S Auger bit (¢200* L 800mm]| 1 [pcs

PT-S %3k (9250mm , L 800mm ) HY-PT-S Auger bit (¢250* L 800mm| 1 [pcs

PT-S 43k (¢300mm , L 800mm ) HY-PT-S Auger bit (¢300* L 800mm]| 1 [pcs

PT-S 443k (9400mm , L 800mm ) HY-PT-S Auger bit (¢400* L 800mm| 1 |pcs

PT-S 43k (¢500mm , L 800mm ) HY-PT-S Auger bit (¢500* L 800mm]| 1 [pcs

PT-S 443k (9600mm , L 800mm ) HY-PT-S Auger bit (¢600* L 800mm| 1 |pcs

PT-S 43k (¢700mm , L 800mm ) HY-PT-S Auger bit (¢700* L 800mm]| 1 [pcs

PT-D %3 (¢60mm , L 800mm ) HY-PT-D Auger bit (p60* L 800mm)| 1 |pcs

PT-D £k3k (¢80mm, L 800mm ) HY-PT-D Auger bit (¢80* L 800mm)| 1 [pcs

PT-D %53 (¢100mm , L 800mm ) HY-PT-D Auger bit (¢100* L 800mm| 1 |pcs

PT-D 443k (9120mm, L 800mm ) HY-PT-D Auger bit (¢120* L 800mm| 1 [pcs

PT-D 4f3k (¢150mm, L 800mm ) HY-PT-D Auger bit (¢150* L 800mm| 1 |pcs

15 PT-D 43k (9200mm, L 800mm ) HY-PT-D Auger bit (¢200* L 800mm| 1 [pcs

PT-D %53 (¢250mm , L 800mm ) HY-PT-D Auger bit (¢250* L 800mm| 1 |pcs

PT-D 443k (¢300mm, L 800mm ) HY-PT-D Auger bit (¢300* L 800mm| 1 [pcs

PT-D %3 (¢400mm , L 800mm ) HY-PT-D Auger bit (¢400* L 800mm| 1 |pcs

PT-D 43k (¢500mm, L 800mm ) HY-PT-D Auger bit (¢500* L 800mm| 1 [pcs

PT-D %3 (¢600mm , L 800mm ) HY-PT-D Auger bit (¢600* L 800mm| 1 |pcs

PT-D 4k (¢700mm,, L 800mm ) HY-PT-D Auger bit (¢700* L 800mm| 1 |pcs
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ERP Code (2) |No. Wkl 4 R Name Qty | Us$ | Qty [ Sum
05.04.0703 1 Mg B a Ll E Screw M5*14 + 1 |pcs
05.04.0005 2 |WB 42 AN NS Screw M5*25 pcs




04.01.012.0002 | 3 |-k 2%:1E40F-5 Ignition 1 |pcs
05.04.0007 4 |WB oy AN N A Screw M5*30 2 |pcs
05.04.0006 5 |hgse AR N SNAAE Screw M5*25 2 |pcs
04.01.054.0001 | 6 |i7#5:1E40/44F-5 Sider cover 1 [pcs
05.03.0002 7 | EN b s Ak Nut M5*10 2 |pcs
05.04.2031 8 |22 5By Screw ©9.5*M8*24 2 |pcs
05.06.1200 9 T Waveform gasket M10*17 2 |pcs
04.01.020.0001 | 10 | 55 & 2y K /1E40F /44 F-5 Clutch 1 |pcs
05.05.0001 11 VR 22 2R R BB R Screw nut M8*1.25 1 |pcs
04.01.001.0001 | 12 |77 € %:1E40/44F-5 Fly wheel 1 |pcs
05.04.2011 13 I8 22 SIS AR N AR S SR K HIB UK Screw M8*13.6+6 1 |pcs
05.09.0001 14 |2 |7 g Half key 3*13 1 |pcs
05.04.0008 15 | ez AR N S A G Screw M5*35 4 [pcs
04.01.043.0001 | 16 |yii3}+:1E40/44F-5 Oil seal 15*30*7 1 |pcs
04.01.052.0001 | 17 |4fi14:1E40/44F-5//) Crank shaft case (A) 1 |pcs
05.02.0003 18 |l 7%:6202P5Z23/48F/44-5/40-5 Bearing 6202 2 |pcs
04.01.010.0008 | 19 |7 % K #:1E40F/44F/48F 1Y Piston nut clip 2 |pcs
04.01.007.0002 | 20 |75 Z44:1E44F-5 Piston nut 1 |pcs
04.01.009.0002 | 21 |7& %1 1E44F-5)F5 % Needle bearing 10*14*16 1 |pcs
05.04.0021 22 |WR 2y AR N N A E Screw M6*60 2 |pcs
05.04.0003 23 [z B NS AAES Screw M5*14 1 |pcs
04.01.051.0002 | 24 |74 % #5:1E40F-5 Muffler 1 |pcs
04.01.013.0001 | 25 | i & 23 # 1 1E40/44F-5 Mufller gasket 1 |pcs
04.02.002.0200 | 26 |4 XAz TDzk 1E40F-5 Blocking debris board 1 |pcs
04.01.048.0150 | 27 |y 45 {47 ma: 38 Bl 4>y, Fuel tank keeper 1 |pcs
04.01.016.0001 | 28 |3#S & # F:1E40/44F-5 Air entrence gasket 1 [pcs
04.01.056.0001 | 29 |5 & :1E40/44F-5 Air entrence 1 |pcs
03.07.01.0001 S L) B T B 2% Ak (54-55) Supper easy starter assy 1 |pcs
03.08.0001 Ve R TUMVER Air filter assy 1 |pcs
04.01.014.0001 | 30 |fkihi#s34 /:1E40/44-5 Carburetor gasket 1 |pcs
04.01.033.0001 | 31 |{hyhi 2%:1E40F/44F-5 Carburetor 1 |pcs
04.01.025.0001 | 32 | =y ik #:TUITVER Air filter plate 1 |pcs
05.04.0011 33 [z AR N NS Screw M5*55 2 |pcs
04.01.027.0001 | 34 | ==y F:TUITVER Air filter grid board 1 |pcs
04.01.024.0001 | 35 | s ge g 47 TU/TVER Air filter sponge 1 [pcs
04.01.026.0001 | 36 | ==k s L TU/TVER Air filter cover 1 |pcs
05.04.0704 37 | MR 42 MR- S Screw M5*16 + 1 |pcs
05.04.0004 38 IRz BN N AUE Screw M5*16 1 |pcs
04.02.001.0251 | 39 |Hl {4 = TDZ1E40F-5/ 4 Cylinder cover 1 |pcs
04.01.003.0001 | 40 | kv 2&:L7T/4E5k Spark plug 1 |pcs
04.01.005.0002 | 41 |5 5i1:44-5/Diad4mm Cylinder 1 |pcs
04.01.015.0001 | 42 | S FT ¥ 1 1E40/44F-5 Cylinder gasket 1 [pcs
04.01.008.0002 | 43 |35 34 1E44F-5 Piston spring 2 |pcs
04.01.006.0002 | 44 |5 3£:1E44F-5 Piston 1 |pcs
04.01.002.0001 | 45 | ih#h:1E44F-5 Crank shaft 1 |pcs
04.01.017.0001 | 46 |Fa 1A 1E40/44F-5 Crank shaft case gasket 1 [pcs
04.01.052.0003 | 47 | 5514 1E40/44F-5/-K Crank shaft case (B) 1 |pcs
04.01.043.0002 | 48 |jHiF:1E40/44F-5/G45/1E34F oil seal 12*22*7 1 |pcs
04.02.008.0001 | 49 |3z : 1EA0F -5/ =R & /0 171/ M 4k i Fuel tank assy 1 |pcs
05.06.0006 50 | Flat gasket (Steel) M8*18*1.5 2 |pcs
04.01.022.0001 | 51 | j5 sh 2% 4k #54:1EA0F-5/ 5 J3 sh/ X3k I Starter plate 1 |pcs
04.01.057.0002 | 52 |78 &t 98¢ = :40F-5 Ruber AVS - fuel tank presure 1 [pcs
04.01.050.0001 | 53 | i1 45 [k 45 :40-5/44-5 Fuel tank presure 1 |pcs
04.01.011.0100 | 54 | 7] 5 )2 5h%5:1E40/44F-5 Supper easy starter (W/T handle| 1 |pcs
04.02.011.0002 | 55 | 2 zh 28 FHA Starter handle (R+B) 1 |pcs
04.03.041.0013 | 56 | 5 511y 5, 6 [ 5 4/ b i A Spring arm 1 |pcs
05.06.0001 57 |'F# A Flat gasket (Steel) M8*16*2.0 2 |pcs
05.04.0306 58 |IZ42: By N AEE Screw M5*20 12.9D 4 |pcs
05.04.0005 59 IRz AR NS AUALE Screw M5*20 2 |pcs
05.04.0006 60 MRz BN N AAE Screw M5*25 2 [pcs
05.04.0006 61 [IRez AR NS AU Screw M5*25 4 |pcs
05.03.0002 62 |24y 1EA0/44F §H ik Nut M5*10 2 |pcs
05.04.0704 63 [IR22 B A S Screw M5*16 + 1 [pcs




12
6
9

— 3

?

@
=
b
@
y
¥

[ ~— a ~D < 1o <O M~ e @] D
ERP Code (3) [No. Wkl 44 English name Qty | Us$ | Qty | Sum
03.10.0100 ol i FE e s — AR Gear case assy (1-19) 1 |pcs
04.01.053.0001 | 1 |53t —4% Connection board 1 |pcs
04.01.035.0001 | 2 |Hbgh#sha—/—A% Clutch drum 1 [pcs
05.07.0004 3 | FE:FLATMM 3 spring clip 47mm 1 |pcs
05.02.0010 4 |%h&:6303-2RS( N\ 7<) Bearing 6303-2RS 1 |pcs
04.04.006.0001 | 5 |y N — /84 Input shaft 1 |pcs
04.01.052.0301 | 6 |fE/A:Hhdh B4R/ — AR Up cover 1 |pcs
04.01.017.0003 | 7 |1k Hush i 5048 F/—A — AR Gear case agasket 1 |pcs
05.03.0002 8 | Ehi4y:1E40/44F 551k Locate nut 5*10 2 |pcs
05.02.0012 9 [#h4&:R10 Bearing R10 2 |pcs
04.04.007.0003 | 10 | Wi fe: —4% Al /g A Double gearwheel 1 [pcs
04.04.007.0004 | 11 | 558 — A% — A8 v Output gearwheel 1 |pcs
05.07.0003 12 | BE HH19OMM % Spring clip 19mm 2 |pcs
05.04.2012 13 |2 22 3324 [ a7 v Screw M6*10 1 |pcs
04.01.052.0302 | 14 | fE 1A Hh &L AR/ — AR Down cover 1 |pcs
04.01.043.0010 | 15 |3} Hb 45 Oil seal 20*35*7 1 |pcs
05.02.0013 16 |#h4%:6004-2RS Bearing 6004-2RS 2 |pcs
04.04.004.0010 | 17 |4y o fhy:— A/ — AR A E Output shaft 1 |pcs
05.04.0017 18 |22 A N S fAH S Screw M6*38 2 |pcs
05.04.0019 19 (222 BB N N FAES Screw M6*50 4 |pcs
ERP Code (4) [No. YRl 42 FR English name Qty Us$ | Qty | Sum
03.19.0001 T AL A% : 20MM/20MM/Fc DAY 4%/ B {5 | Spring reducer assy (1-10) 1 |pcs
05.03.0202 1 |D 744 D Type clip 1 |pcs
05.05.0603 2 [WELE: 0T Screw nut M8 2 |pcs
05.06.0600 3 | Spring gasket 2 |pcs




05.06.0900 4 |E Ay Umbrella metal gasket M8.5*20*1 2 |pcs
04.03.042.0004 | 5 |sgEH M5 E B Casing 1 |pcs
05.04.2042 6 |24y o o/ 2H B0 B i s Screw M8*55 2 |pcs
04.03.042.0002 | 7 |35 20 440 &b B shaft 1 |pcs
04.03.041.0002 | 8 |3 3G o8 FH /B 15, Spring 1 |pcs
04.03.042.0003 | 9 |sEEHAMKE A Casing 1 |pcs
04.03.042.0001 | 10 | 5855 20 44K Ty A shaft 1 |pcs
ERP Code (5) |No. Wikl 44 FR English name Qty | Us$ | Qty | Sum
04.02.012.0002 WF: HUEM Filter of funnel 1 |pcs
04.02.015.0001 fo bk 3z 1.50L /O Y Match ratio tank 1 |pcs
05.01.0001 T T 15 v Open wrench M8/M10 1 |pcs
05.01.0401 WF BRG] — 250 5w Socket wrench M17/19*- 1 [pcs
05.01.0800 T R 22 T) 11— 5 Screw driver +*- 1 |pcs
05.01.0601 WF W NFAINEK Allen wrench M5 1 [pcs
05.01.0602 WFE N NAINEK Allen wrench M6 1 [pcs
06.01.0002 0 B 5 G rp T Manual 1 |pcs
06.03.0001 AT S av e B bR Sticker (Fuel tank ) 1 |pcs
06.03.0002 AT e B A Sticker (Match ratio tank) 1 |pcs
06.03.0005 AN i 401 4 b/ Warnning sticker 1 |pcs
06.03.0025 ANTF 57 K drl 38 Fireproof sticker 1 |pcs
06.03.0027 ANFI Bz hrlE Prevent burns sticker 1 |pcs
06.03.0028 AT B whiR s hr/iE Start notice stiker 1 |pcs
06.04.04** He 2 g A4 Carton 1 |pcs
06.07.00** K bR JE 3 B bR Sticker on starter 1 |pcs
06.08.00** T H AR g Tool kits bag 1 |pcs




